



COMPRESSIVE STRENGTH OF MORTAR (ASTM C 109-95)

PROJECT : TEST on Properties of " Water Cement Rep S

Req. No. 52-972

SAMPLE FROM : WATERSTOP PRODUCT Co.Ltd.

Date Request 28/9/2009

REMARK : 1.ตัวอย่างทดสอบ Water Cement Rep S , W(C+X) - 0.20

Date of Test 22/10/2009

2. ระยะการใช้งาน 20 นาที โดยประมาณ

3. Water Cement Rep S สำหรับฉาบบาง/แต่งผิว

(Data obtained from the request agency)

Spec. No.	Compressive Strength of 50-mm, Mortar Cylinder at different ages (ksc.)				Remark
	28 days				
1	451.93				
2	396.73				
3	393.26				
Average	413.97				

Note: 1) CERTIFICATION APPLIES TO TEST SAMPLES ONLY. TESTED BY:

2) NO ERASURE OR ALTERATIONS.

Mr. Manit Bhupphachart



พ.ศ.ดร.กมลตัน มาลีสี